OPERATIONAL PLAN

Limoges Drinking water System & St-Isidore Distribution system

DWQMS

(Drinking Water Quality Management System)

Most recent version
Date: November 03, 2021

Revision: 01



[ La1The OPERATIONAL PLAN

> /atlon Record of issues and revisions
T Limoges Drinking water System & St-Isidore Distribution system

Record of issues and revisions

Element | R Date Description Prepared Verified Approved
Table of 02 21.09.20 | Added Limoges and St-Isidore water system names J. Leroux N. Pigeon D. Renaud
contents
1 03 21.09.20 | Added Limoges and St-Isidore water system names J. Leroux N. Pigeon D. Renaud
2 05 21.09.20 | Added Limoges and St-Isidore water system names J. Leroux N. Pigeon D. Renaud
[...]
the annual QMS documents review. If required, a binder can be put out of circulation by its owner
upon approval by the QMS Representative. The binder is then sent to the QMS Representative.

Revision: 07 Page 3 of 5 2021.09.20



_— DOCUMENT AND RECORDS CONTROL
%‘*ﬁ"atlon Element 5

Limoges Drinking water System & St-Isidore Distribution system

1.6.5 Retention of records

Minimum retention times for all MECP required records shall be maintained as per the relevant
regulations. The following table summarizes some retention time requirements for large drinking
water system.

Record Retention Time Legislation
Lab analyses of water samples for 0O.Reg. 170/03
microbiological tests
Log books and operator training records 5 years 0O.Reg. 128/04
Lab analyses of water samples for organics 0O.Reg. 170/03

2 years

) ) 6 years
and inorganics
Annual reports prepared by the owner 6 years 0O.Reg. 170/03
Corre_ctwe actlon_repo.rts regarding . 0.Reg. 170/03
chemical and radiological parameter; 6 years
pesticides and health related parameters.
Lab analyses of water samples for Sodium 15 years O.Reg. 170/03

and Fluoride

The minimum QMS Documents Retention Period, as determined by the Operating Authority, is 10
years.

1.6.6 Protection and storage of documents and records

Filing and storage of paper records shall be such that they are protected from damage and are
readily retrievable. Records from the current year are kept in filing cabinets. All records older than
one year are stored in boxes, clearly marked with the dates and types of records contained within.
After the regulatory period for retention has passed, these records will be scanned and archived
into the Nation server: T, under scanned documents, allowing for the destruction of the original
records. The server is backed up every day. Any hard copies are kept in the furnace room at the
Water treatment room.

The filing shall be done as per the Filing Instructions available on following table.

Record Filing Instructions

Filing is done by year. The lab reports of a year are put in
a binder identified for the year it's opened for. Ex.: 2010
binder will contain all reports from January to December

Lab analyses

2010.
Log books Chronological filing system.

Filing is done by month. Files are opened and are
Forms related to the drinking water identified for the month they’'re opened for. Ex.: November
system (ex.: round forms) 2009 file will contain all records dated from November 15t

to November 30" 2009.

Filing is done by employee. The training proof are sent by
the operators at the Operating Authority central office
where the training records are filing in the personal human
resources file of the employee.

Annual and monthly reports Filing is done electronically by year.

Filing is done by year. The reports of a year are putin a
binder.

Operator training records

Corrective action reports

Revision: 07 Page 4 of 5 2021.09.20



— DOCUMENT AND RECORDS CONTROL
<= ation Element 5

Limoges Drinking water System & St-Isidore Distribution system

Record Filing Instructions
Equipment information (ex.: specifications, Filing is done by equipment (or group of equipment).
calibration report, maintenance invoices Files are opened and are identified for the equipment
copies) (or group of equipment) they’re opened for.

Filing is done by service or supply. Files are opened

Services and supplies information (ex. and are identified for the service or supply they're

invoices, MSDS, purchase requests)

opened for.
Corrective Actions Requests and Non- Recorded in the Operating Authority’s central CIR
Conformities (Continual Improvement Report, NA-QMS).
Audit Reports Filing is done electronically by audit type (external or

internal) and by date.

The electronic gross data (from the SCADA) are stored on the internal hard disk of the local
computer. This data is backed up each day on an external hard disk.

The other electronic records are stored on the Operating Authority’s office central computer, where
they are backed up each day.

All hardcopy and electronic records under the QMS are retained.
1.6.7 Sharing of records

Records shall be made available to the public where required by legislation (see O. Reg. 170/03,
section 12).

1.6.8 Legibility of records

All Records shall be kept legible. All operational staff will maintain proper handwritting when
producing records and will ensure all documents hand written are legible before scanning to save
electronically. Refer to SOP 047.

Revision: 07 Page 5 of 5 2021.09.20



DRINKING WATER SYSTEM
Element 6

La i The
-

<= ation

Limoges Drinking water System & St-Isidore Distribution system

TABLE OF CONTENTS
1. Village of LiImoges Water TreatmMent Plant ... ettt e et e e e e e e e e e en e eanens
11 General
1.2 DeSCrPtION Of tNE WALET SOUICE .......eieiiieiiiieeeee ettt e e e e e st e e et e e e eateeeesaeeeeaateeeasseeesasseeesnseeeeasseeeansaeeeenseeeeasseeeansseeennseneannen

1.3 L= L0 11=T 0| ST PP OPPPRPRRP
1.3.1 Aeration ......coooiiiiiii
1.3.2 Potassium Permanganate Oxidation System..............
1.3.3 Coagulation/Flocculation/Sedimentation/Clarification ....
1.3.4  Filtration ...
1.3.5 Primary Disinfection (Chlorination)....
I T O 1= - TSSO
1.3.7  Secondary Disinfection (ChIOramMINGtION) ...........oo. ittt b ettt e s bt et e et e e bt e be e eabeesaeesabeebeeenbeenbeesanes
14 Grade Level Water Tank/Reservoir and Distribution System
1.4.1  Water RESErvOoir.......cccociiiiiiiiiiiie e
1.4.2  BOOStEr PUMPING STALON.......eiiiitiitiiiit ettt et h e e bt e a et et e e et e et e bt sae e et e e eb et e bt e eb e e eateesae e st e e beenaneenbeeeenas
L TS =T g To o)V o1 =T SRRSO UR U SPUPR
1.4.4 The Limoges water distribution system

1.4.5 Forest Park Reservoir/Pumphouse
1.5 ST L0 o] SR Y F= T PO TSSOSO U PRSP RRPPPRN
1.6 The water treatment challenges

2. Village of St. iSidore DistribDULION Sy STeIM .. ..ttt e et e e e e e e e e e e ea e e ea e eaaeneaeneanenneneannnns

APPENDIX 1 Limoges Water Treatment PIaNt ... ... e ettt et e e e e e e e e e aennan

APPENDIX 2 ST. ISIDORE Drinking water system ....

APPENDIX 3 5101 | =1 e PP

Record of issues and revisions
R Page Date Description Prepared Verified Approved
9 (yy.mm.dd) P p PP

00 10 17.05.29 First official issue J. Leroux N. Pigeon D. Renaud

01 10 18.08.10 Added a challenge for Limoges DWS and added Raw water J. Leroux N. Pigeon D. Renaud
info. For the St-Isidore DWS.

02 10 18.10.15 Added description in Appendix 2, Free and Total analyzers are J. Leroux N. Pigeon D. Renaud
owned by Alfred and Plantagenet.

03 10 19.09.20 Modified the water treatment plant address and changed water J. Leroux N. Pigeon D. Renaud
tower for water reservoir

04 10 19.11.14 Modified the Dosage rate of the Pre-KMN04 pumps to 24.0L/hr J. Leroux N. Pigeon D. Renaud

05 10 20.10.06 Modified the drawing description for the Analyzers J. Leroux N .Pigeon D. Renaud

06 11 21.09.09 Added Schedule “C” to the element and added last updated J. Leroux N .Pigeon D. Renaud
date to the raw water characterization chart at item 1.2

07 11 21.09.20 Added Limoges and St-Isidore water system names J. Leroux N. Pigeon D. Renaud

This page is a record of all emissions and revisions for the concerned document. The elements that have been modified are indicated herein.

Revision: 07

Page 1 of 11

2021.09.20




fa v DRINKING WATER SYSTEM
%;«W'atlon Element 6

Limoges Drinking water System & St-Isidore Distribution system

1. VILLAGE OF LIMOGES WATER TREATMENT PLANT
1.1 General

The Limoges drinking water systems, operating under the authority of the Nation Municipality, provides
potable water supply to the residents and businesses of the Village of Limoges, Calypso Water Park, the
communities of Forest Park, Le Baron Estates and the Ben Tardif Trailer Park (Limoges population
serviced: 4 300). The systems, owned and operated by The Nation municipality, consist of a conventional,
class 3 water treatment plant, with an approved capacity of 2 080 m%d, and a class 2 water distribution
system.

The Water Treatment Plant is located at:

269 Limoges Road, Limoges, ON
The Nation Municipality, United Counties of Prescott & Russell
KOA 2MO0

The owner’s address is:

The Corporation of The Nation Municipality
958 Route 500 West

Casselman, Ontario

KOA 1MO0

The source water, for the treatment process is drawn from two ground water wells located in Township of
Russell, on Russland Road. The Limoges water treatment plant removes Iron, manganese, dissolved
hydrogen sulphide gas and organics from the raw water source using the following processes:

Aeration;

Potassium Permanganate System;
Coagulation/flocculation/sedimentation/clarification;
Filtration;

Chlorination (primary disinfection)

Chloramination (secondary disinfection);

Water reservoir with pressure sustaining booster pumps;
Distribution system with chlorine residual management;
Forest Park Reservoir/Booster pumping station

©CoNO>OA~LN =

This multiple barrier approach ensures consistently compliant safe drinking water quality, that improves and
maintains public health protection.

A process flow diagram of the Limoges Water Treatment Plant is presented in Appendix 1.

Revision: 07 Page 2 of 11 2021.09.20



_— DRINKING WATER SYSTEM
%‘*ﬁ"atlon Element 6

Limoges Drinking water System & St-Isidore Distribution system

1.2 Description of the water source

Water Source:
There are two drilled wells in a geological esker; Well # 1 was drilled in 1994 and Well # 2 was drilled in
1998. Two additional wells were drilled in 2014, but they have not not yet been equipped for operation.

Raw water characterization Ph Turibidity NTU Manganese mg/I Iron
mg/l
Average 7.76 1.00 0.161 0.733
Range 7.25-8.08 0.34 -2.09 0.130 - 0.290 0.33-0.95

Last Updated Date: September, 2021

Following water level trends in the groundwater aquifer from past years; the rate of water taking from the
Limoges wells does not appear to be impacting the seasonal water levels in the aquifer. The rate of water
taking for both wells is permitted at 2,080 liters/day. Despite the elevated levels of Iron and Manganese
present in the raw water source, the water chemistry is stable.

Bacteria is intermittently detected; however the treatment plant is consistently effective in complete
inactivation and removal of bacteria before the treated water leaves the plant. Treated water from the water
treatment plant is always compliant with the Ontario Drinking Water Quality Standards (ODWQS).

Well No.1:

250 mm diameter drilled well, located on part of Lot 21, Concession 7 in the Township of Russell, at 2460
Russland Road. The well is equipped as follows:

e One (1) vertical turbine pump with rated capacity of 24.1 L/sec @ 19.6m TDH

¢ Rate-of-flow control valve

o Flow meter

e One (1) sodium hypochlorite metering pump rated at 398 L/hr and one (1) 750L hypochlorite

storage tank
e One (1) Standby Power Generator (50 kW) equipped with automatic transfer switch

Well No.2:

250 mm diameter drilled well, located on part of Lot 21, Concession 7 in the Township of Russell, at 2476
Russland Road. The well is equipped as follows:

e One (1) submersible pump with rated capacity of 24.1 L/sec @ 19.6m TDH

¢ Rate-of-flow control valve

e Flow meter

Revision: 07 Page 3 of 11 2021.09.20



_— DRINKING WATER SYSTEM
%‘*ﬁ"atlon Element 6

Limoges Drinking water System & St-Isidore Distribution system

1.3 Treatment
1.3.1 Aeration

The water from the production wells is piped 4 km to the water treatment plant. It enters the aeration tank,
the first stage of treatment where compressed air is used for stripping dissolved hydrogen sulphide from the
raw water. The compressed air also oxidizes divalent metals including iron and manganese in the raw
water. The equipment in the aeration process is as follows:

e One (1) tray aerator with a capacity of 63 L/s;

e One (1) aeration basin with approximate dimensions of 7.0 m diameter, 2.4 m high with capacity of
25 L/s;

e Two (2) air blowers rated at 75 SCFM @ 6 psi;

e Two (2) low lift pumps each rated at 24.1 L/sec @ 13.7 TDH, complete with flow control valve;

e Each pump is equipped with a flowmeter.

1.3.2 Potassium Permanganate Oxidation System

Post aeration water is treated with potassium permanganate (KMnOs) to complete the oxidation of
dissolved iron and manganese. The oxidation process consists of a potassium permanganate feed system
and two contact tanks that provide the required detention time for full oxidation of iron and manganese to
occur. The potassium permanganate sytem is equipped as follows:

Two (2) solution tanks each with approximately 500 L volume complete with mixers;
Two (2) primary potassium permanganate feed pumps each rated at 24.0 L/hr;
Two (2) detention tanks each with approximately 8.0 m® volume;

Four (4) secondary potassium permanganate feed pumps each rated at 3.4 L/hr.

The Potassium permanganate (KMnO4) feed system is equipped for automatic switchover.

1.3.3 Coagulation/Flocculation/Sedimentation/Clarification

Low lift pumps send water from the aeration basin to the potassium permanganate detention tanks.
Actuated flow control valves located after the pumps maintain a constant flow throughout the water
treatment plant. A chemical coagulant (PAX-XL6) is added to the water immediately after the detention
tanks and a polymer flocculant aid (Magnafloc LT-25) is added further downstream. Rapid mixing of the
coagulant and flocculant aid with the raw water occurs as the raw water passes through in-line static mixers
at each location. The chemical coagulant and polymer is added to improve the settling potential of oxidized
particulates downstream, and enhance filtration. The pre-treated water enters a baffled flocculation basin
where gentle mixing promotes the formation of floc masses which attract and gather debris present in the
source water. The process water then flows into sedimentation tanks where the floc is provided sufficient
detention time for settling. Supernatant (the clear liquid above the settled floc) overflows the sedimentation
tank effluent weir to the top of the dual media filters. Most of the particulate matter that was present in the
raw water is captured by the floc particles and removed by gravity in the sedimentation tanks, however,
during normal operations, some floc passes from the sedimentation tanks to the top of the filters.

The equipment for this process step is as follows:

Coagulant Feed System:
o One (1) solution tank with approx. 9 000 L volume
. Two (2) metering pumps each rated at 9.5 L/hr

Polymer Feed System
) One (1) solution tank with approx. 1 400 L volume

Revision: 07 Page 4 of 11 2021.09.20



_— DRINKING WATER SYSTEM
@“’;ﬁ"atlon Element 6

Limoges Drinking water System & St-Isidore Distribution system

. Two (2) metering pumps each rated at 70 L/hr

1.3.4 Filtration
The filters each have a filter bed consisting of two (2) layers of filtration material:

¢ The top layer is consists of anthracite which removes the coarse particles;

e The lower layer consists of manganese green sand which adsorbs any remaining undissolved iron
and manganese; and also filters out any fine oxidized particles not captured in the top layer
anthracite bed. The greensand also absorbs slight KMnO4 overdoses which regenerates and
maintains the oxidizing capacity of the greensand; while maintaining treated water produced that is
“balanced” in quality.

Each of the two (2) filters has a surface area of 12.6 m? for a filtration rate of 4.2 m/h; and a rated flow rate
of 70 m3/h. The filters are designed to operate at a service flowrate of 24 L/s. The filtered water is collected
by a piped underdrain system installed in each filter.

Filtered water is piped from the filters into the clear well; chlorinated with sodium hypochorite to achieve
primary disinfection upstream of the clearwell; followed by the addition of ammonium sulphate solution at
the exit of the clearwell to complete a chloramination process to achieve secondary disinfection. Treated
water is pumped to the onsite water reservoir.